

BCBSMN Medicaid 90 Day Drug List

Effective January 1, 2024

Blue Plus offers a list of covered generic drugs that can be filled up to a 90-day supply at a network pharmacy. The drugs are grouped into broad classes. Drugs with more than one use may appear in only one broad class; this will help make the list easier to use. Please note that some strengths and/or formulations may not be covered. Brand drugs, controlled substances and specialty medicines are not on the Blue Plus 90-day supply list. This list will be reviewed periodically and is subject to change.

ADHD

atomoxetine hcl cap 10 mg (base equiv)
 (Strattera)
 atomoxetine hcl cap 18 mg (base equiv)
 (Strattera)
 atomoxetine hcl cap 25 mg (base equiv)
 (Strattera)
 atomoxetine hcl cap 40 mg (base equiv)
 (Strattera)
 atomoxetine hcl cap 60 mg (base equiv)
 (Strattera)
 atomoxetine hcl cap 80 mg (base equiv)
 (Strattera)
 atomoxetine hcl cap 100 mg (base equiv)
 (Strattera)
 clonidine hcl tab er 12hr 0.1 mg (Kapvay)
 guanfacine hcl tab er 24hr 1 mg
 (base equiv) (Intuniv)
 guanfacine hcl tab er 24hr 2 mg
 (base equiv) (Intuniv)
 guanfacine hcl tab er 24hr 3 mg
 (base equiv) (Intuniv)
 guanfacine hcl tab er 24hr 4 mg
 (base equiv) (Intuniv)

ALLERGY

ipratropium bromide nasal soln 0.03%
 (21 mcg/spray)
 ipratropium bromide nasal soln 0.06%
 (42 mcg/spray)

ALZHEIMER'S DISEASE

donepezil hydrochloride orally disintegrating
 tab 5 mg
 donepezil hydrochloride orally disintegrating
 tab 10 mg
 donepezil hydrochloride tab 5 mg (Aricept)

donepezil hydrochloride tab 10 mg (Aricept)
 donepezil hydrochloride tab 23 mg (Aricept)
 galantamine hydrobromide tab 4 mg
 galantamine hydrobromide tab 8 mg
 galantamine hydrobromide tab 12 mg
 galantamine hydrobromide cap er 24hr 8 mg
 galantamine hydrobromide cap er 24hr 16 mg
 galantamine hydrobromide cap er 24hr 24 mg
 memantine hcl oral solution 2 mg/ml
 memantine hcl tab 5 mg (Namenda)
 memantine hcl tab 10 mg (Namenda)
 memantine hcl cap er 24hr 7 mg (Namenda xr)
 memantine hcl cap er 24hr 14 mg
 (Namenda xr)
 memantine hcl cap er 24hr 21 mg
 (Namenda xr)
 memantine hcl cap er 24hr 28 mg
 (Namenda xr)
 rivastigmine tartrate cap 1.5 mg (base
 equivalent)
 rivastigmine tartrate cap 3 mg (base
 equivalent)
 rivastigmine tartrate cap 4.5 mg
 (base equivalent)
 rivastigmine tartrate cap 6 mg
 (base equivalent)
 rivastigmine td patch 24hr 4.6 mg/24hr
 (Exelon)
 rivastigmine td patch 24hr 9.5 mg/24hr
 (Exelon)
 rivastigmine td patch 24hr 13.3 mg/24hr
 (Exelon)

ANTIANGINA

diltiazem hcl tab 30 mg (Cardizem)
diltiazem hcl tab 60 mg (Cardizem)
diltiazem hcl tab 90 mg
diltiazem hcl tab 120 mg (Cardizem)
isosorbide dinitrate tab 5 mg (Isordil titradose)
isosorbide dinitrate tab 10 mg
isosorbide dinitrate tab 20 mg
isosorbide dinitrate tab 30 mg
isosorbide dinitrate tab 40 mg (Isordil titradose)
isosorbide mononitrate tab er 24hr 30 mg
isosorbide mononitrate tab er 24hr 60 mg
isosorbide mononitrate tab er 24hr 120 mg
nifedipine cap 10 mg
nifedipine cap 20 mg
nitroglycerin td patch 24hr 0.1 mg/hr (Nitro-dur)
nitroglycerin td patch 24hr 0.2 mg/hr (Nitro-dur)
nitroglycerin td patch 24hr 0.4 mg/hr (Nitro-dur)
nitroglycerin td patch 24hr 0.6 mg/hr (Nitro-dur)
ranolazine tab er 12hr 500 mg
ranolazine tab er 12hr 1000 mg

ANTIARRHYTHMICS

amiodarone hcl tab 100 mg
amiodarone hcl tab 200 mg
amiodarone hcl tab 400 mg
digoxin oral soln 0.05 mg/ml (Digoxin)
digoxin tab 62.5 mcg (0.0625 mg) (Lanoxin)
digoxin tab 125 mcg (0.125 mg) (Lanoxin)
digoxin tab 250 mcg (0.25 mg) (Lanoxin)
disopyramide phosphate cap 100 mg (Norpace)
disopyramide phosphate cap 150 mg (Norpace)
dofetilide cap 125 mcg (0.125 mg) (Tikosyn)
dofetilide cap 250 mcg (0.25 mg) (Tikosyn)
dofetilide cap 500 mcg (0.5 mg) (Tikosyn)
flecainide acetate tab 50 mg
flecainide acetate tab 100 mg
flecainide acetate tab 150 mg
mexiletine hcl cap 150 mg

mexiletine hcl cap 200 mg
mexiletine hcl cap 250 mg
propafenone hcl tab 150 mg
propafenone hcl tab 225 mg
propafenone hcl tab 300 mg
propafenone hcl cap er 12hr 225 mg (Rythmol sr)
propafenone hcl cap er 12hr 325 mg (Rythmol sr)
propafenone hcl cap er 12hr 425 mg (Rythmol sr)
quinidine gluconate tab er 324 mg
sotalol hcl tab 80 mg (Betapace)
sotalol hcl tab 120 mg (Betapace)
sotalol hcl tab 160 mg (Betapace)
sotalol hcl tab 240 mg
sotalol hcl (afib/afl) tab 80 mg (Betapace af)
sotalol hcl (afib/afl) tab 120 mg (Betapace af)
sotalol hcl (afib/afl) tab 160 mg (Betapace af)

ANTICOAGULANTS/ANTIPLATELETS

anagrelide hcl cap 0.5 mg (Agrylin)
anagrelide hcl cap 1 mg
aspirin-dipyridamole cap er 12hr 25-200 mg
cilostazol tab 50 mg
cilostazol tab 100 mg
clopidogrel bisulfate tab 75 mg (base equiv) (Plavix)
dabigatran etexilate mesylate cap 75 mg (etexilate base eq) (Pradaxa)
dabigatran etexilate mesylate cap 150 mg (etexilate base eq) (Pradaxa)
dipyridamole tab 25 mg
dipyridamole tab 50 mg
dipyridamole tab 75 mg
prasugrel hcl tab 5 mg (base equiv) (Effient)
prasugrel hcl tab 10 mg (base equiv) (Effient)

ARTERIAL DISEASE

pentoxifylline tab er 400 mg

BEHAVIORAL HEALTH

aripiprazole oral solution 1 mg/ml
aripiprazole orally disintegrating tab 10 mg
aripiprazole orally disintegrating tab 15 mg
aripiprazole tab 2 mg (Abilify)
aripiprazole tab 5 mg (Abilify)
aripiprazole tab 10 mg (Abilify)
aripiprazole tab 15 mg (Abilify)
aripiprazole tab 20 mg (Abilify)
aripiprazole tab 30 mg (Abilify)
asenapine maleate sl tab 2.5 mg
(base equiv) (Saphris)
asenapine maleate sl tab 5 mg
(base equiv) (Saphris)
asenapine maleate sl tab 10 mg
(base equiv) (Saphris)
bupropion hcl tab 75 mg
bupropion hcl tab 100 mg
bupropion hcl tab er 12hr 100 mg
(Wellbutrin sr)
bupropion hcl tab er 12hr 150 mg
(Wellbutrin sr)
bupropion hcl tab er 12hr 200 mg
(Wellbutrin sr)
bupropion hcl tab er 24hr 150 mg
(Wellbutrin xl)
bupropion hcl tab er 24hr 300 mg
(Wellbutrin xl)
citalopram hydrobromide oral soln 10
mg/5 ml
citalopram hydrobromide tab 10 mg (base
equiv) (Celexa)
citalopram hydrobromide tab 20 mg (base
equiv) (Celexa)
citalopram hydrobromide tab 40 mg (base
equiv) (Celexa)
desvenlafaxine succinate tab er 24hr 25 mg
(base equiv) (Pristiq)
desvenlafaxine succinate tab er 24hr 50 mg
(base equiv) (Pristiq)
desvenlafaxine succinate tab er 24hr 100 mg
(base equiv) (Pristiq)
duloxetine hcl enteric coated pellets cap
20 mg (base equiv) (Cymbalta)
duloxetine hcl enteric coated pellets cap
30 mg (base equiv) (Cymbalta)
duloxetine hcl enteric coated pellets cap
40 mg (base equiv)

duloxetine hcl enteric coated pellets cap
60 mg (base equiv) (Cymbalta)
escitalopram oxalate soln 5 mg/5 ml
(base equiv)
escitalopram oxalate tab 5 mg (base equiv)
(Lexapro)
escitalopram oxalate tab 10 mg (base equiv)
(Lexapro)
escitalopram oxalate tab 20 mg (base equiv)
(Lexapro)
fluoxetine hcl cap 10 mg (Prozac)
fluoxetine hcl cap 20 mg (Prozac)
fluoxetine hcl cap 40 mg (Prozac)
fluoxetine hcl solution 20 mg/5ml
fluoxetine hcl tab 10 mg
fluoxetine hcl tab 20 mg
fluoxetine hcl tab 60 mg (Fluoxetine hcl)
fluvoxamine maleate cap er 24hr 100 mg
fluvoxamine maleate cap er 24hr 150 mg
fluvoxamine maleate tab 25 mg
fluvoxamine maleate tab 50 mg
fluvoxamine maleate tab 100 mg
lurasidone hcl tab 20 mg (Latuda)
lurasidone hcl tab 40 mg (Latuda)
lurasidone hcl tab 60 mg (Latuda)
lurasidone hcl tab 80 mg (Latuda)
lurasidone hcl tab 120 mg (Latuda)
mirtazapine tab 7.5 mg
mirtazapine tab 15 mg (Remeron)
mirtazapine tab 30 mg (Remeron)
mirtazapine tab 45 mg
mirtazapine orally disintegrating tab 15 mg
(Remeron soltab)
mirtazapine orally disintegrating tab 30 mg
(Remeron soltab)
mirtazapine orally disintegrating tab 45 mg
(Remeron soltab)
olanzapine tab 2.5 mg (Zyprexa)
olanzapine tab 5 mg (Zyprexa)
olanzapine tab 7.5 mg (Zyprexa)
olanzapine tab 10 mg (Zyprexa)
olanzapine tab 15 mg (Zyprexa)
olanzapine tab 20 mg (Zyprexa)
olanzapine orally disintegrating tab 5 mg
(Zyprexa zydis)
olanzapine orally disintegrating tab 10 mg
(Zyprexa zydis)

olanzapine orally disintegrating tab 15 mg
(Zyprexa zydis)
olanzapine orally disintegrating tab 20 mg
(Zyprexa zydis)
olanzapine-fluoxetine hcl cap 3-25 mg
(Symbyax)
olanzapine-fluoxetine hcl cap 6-25 mg
(Symbyax)
olanzapine-fluoxetine hcl cap 6-50 mg
olanzapine-fluoxetine hcl cap 12-25 mg
olanzapine-fluoxetine hcl cap 12-50 mg
paliperidone tab er 24hr 1.5 mg (Invega)
paliperidone tab er 24hr 3 mg (Invega)
paliperidone tab er 24hr 6 mg (Invega)
paliperidone tab er 24hr 9 mg (Invega)
paroxetine hcl oral susp 10 mg/5ml
(base equiv) (Paxil)
paroxetine hcl tab 10 mg (Paxil)
paroxetine hcl tab 20 mg (Paxil)
paroxetine hcl tab 30 mg (Paxil)
paroxetine hcl tab 40 mg (Paxil)
paroxetine hcl tab er 24hr 12.5 mg (Paxil cr)
paroxetine hcl tab er 24hr 25 mg (Paxil cr)
paroxetine hcl tab er 24hr 37.5 mg (Paxil cr)
quetiapine fumarate tab 25 mg
(Seroquel)
quetiapine fumarate tab 50 mg
(Seroquel)
quetiapine fumarate tab 100 mg
(Seroquel)
quetiapine fumarate tab 200 mg
(Seroquel)
quetiapine fumarate tab 300 mg
(Seroquel)
quetiapine fumarate tab 400 mg
(Seroquel)
quetiapine fumarate tab er 24hr 50 mg
(Seroquel xr)
quetiapine fumarate tab er 24hr 150 mg
(Seroquel xr)
quetiapine fumarate tab er 24hr 200 mg
(Seroquel xr)
quetiapine fumarate tab er 24hr 300 mg
(Seroquel xr)
quetiapine fumarate tab er 24hr 400 mg
(Seroquel xr)
risperidone soln 1 mg/ml (Risperdal)
risperidone tab 0.25 mg
risperidone tab 0.5 mg (Risperdal)
risperidone tab 1 mg (Risperdal)
risperidone tab 2 mg (Risperdal)
risperidone tab 3 mg (Risperdal)
risperidone tab 4 mg (Risperdal)
risperidone orally disintegrating tab 0.5 mg
risperidone orally disintegrating tab 1 mg
risperidone orally disintegrating tab 2 mg
risperidone orally disintegrating tab 3 mg
risperidone orally disintegrating tab 4 mg
sertraline hcl oral concentrate for solution
20 mg/ml (Zoloft)
sertraline hcl tab 25 mg (Zoloft)
sertraline hcl tab 50 mg (Zoloft)
sertraline hcl tab 100 mg (Zoloft)
tranylcypromine sulfate tab 10 mg (Parnate)
trazodone hcl tab 50 mg
trazodone hcl tab 100 mg
trazodone hcl tab 150 mg
trazodone hcl tab 300 mg
venlafaxine hcl tab 25 mg (base equivalent)
venlafaxine hcl tab 37.5 mg (base equivalent)
venlafaxine hcl tab 50 mg (base equivalent)
venlafaxine hcl tab 75 mg (base equivalent)
venlafaxine hcl tab 100 mg (base equivalent)
venlafaxine hcl cap er 24hr 37.5 mg
(base equivalent) (Effexor xr)
venlafaxine hcl cap er 24hr 75 mg
(base equivalent) (Effexor xr)
venlafaxine hcl cap er 24hr 150 mg
(base equivalent) (Effexor xr)
venlafaxine hcl tab er 24hr 225 mg
(base equivalent)
venlafaxine hcl tab er 24hr 37.5 mg
(base equivalent)
venlafaxine hcl tab er 24hr 75 mg
(base equivalent)
venlafaxine hcl tab er 24hr 150 mg
(base equivalent)
vilazodone hcl tab 10 mg (Viibryd)
vilazodone hcl tab 20 mg (Viibryd)
vilazodone hcl tab 40 mg (Viibryd)
ziprasidone hcl cap 20 mg (Geodon)
ziprasidone hcl cap 40 mg (Geodon)
ziprasidone hcl cap 60 mg (Geodon)
ziprasidone hcl cap 80 mg (Geodon)

CONTRACEPTIVES

Oral

oral contraceptives – all generics

Transdermal

norelgestromin-ethynodiol dienoate transdermal system
150-35 mcg/24hr

Vaginal

etonogestrel-ethynodiol dienoate vaginal ring
0.120-0.015 mg/24hr (Nuvaring)

DIABETES MEDICATIONS

Oral

acarbose tab 25 mg
acarbose tab 50 mg
acarbose tab 100 mg
glimepiride tab 1 mg
glimepiride tab 2 mg
glimepiride tab 4 mg
glipizide tab 5 mg
glipizide tab 10 mg
glipizide tab er 24hr 2.5 mg (Glucotrol XL)
glipizide tab er 24hr 5 mg (Glucotrol XL)
glipizide tab er 24hr 10 mg (Glucotrol XL)
glipizide-metformin hcl tab 2.5-250 mg
glipizide-metformin hcl tab 2.5-500 mg
glipizide-metformin hcl tab 5-500 mg
glyburide tab 1.25 mg
glyburide tab 2.5 mg
glyburide tab 5 mg
glyburide micronized tab 1.5 mg (Glynase)
glyburide micronized tab 3 mg (Glynase)
glyburide micronized tab 6 mg (Glynase)
glyburide-metformin tab 1.25-250 mg
glyburide-metformin tab 2.5-500 mg
glyburide-metformin tab 5-500 mg
metformin hcl oral soln 500 mg/5 ml
(Riomet)
metformin hcl tab 500 mg
metformin hcl tab 850 mg
metformin hcl tab 1000 mg
metformin hcl tab er 24hr 500 mg
metformin hcl tab er 24hr 750 mg
metformin hcl tab er 24hr modified release
500 mg (Glumetza)

metformin hcl tab er 24hr modified release

1000 mg (Glumetza)

metformin hcl tab er 24hr osmotic 500 mg

metformin hcl tab er 24hr osmotic 1000 mg

miglitol tab 25 mg

miglitol tab 50 mg

miglitol tab 100 mg

nateglinide tab 60 mg

nateglinide tab 120 mg

pioglitazone hcl tab 15 mg (base equiv)

(Actos)

pioglitazone hcl tab 30 mg (base equiv)

(Actos)

pioglitazone hcl tab 45 mg (base equiv)

(Actos)

pioglitazone hcl-glimepiride tab 30-2 mg

(Duetact)

pioglitazone hcl-glimepiride tab 30-4 mg

(Duetact)

pioglitazone hcl-metformin hcl tab 15-500 mg

pioglitazone hcl-metformin hcl tab 15-850 mg

(Actoplus met)

repaglinide tab 0.5 mg

repaglinide tab 1 mg

repaglinide tab 2 mg

saxagliptin hcl tab 2.5 mg (base equiv)

(Onglyza)

saxagliptin hcl tab 5 mg (base equiv)

(Onglyza)

DRY MOUTH

cevimeline hcl cap 30 mg (Evoxac)

pilocarpine hcl tab 5 mg (Salagen)

pilocarpine hcl tab 7.5 mg (Salagen)

EDEMA

acetazolamide tab 125 mg

acetazolamide tab 250 mg

bumetanide tab 0.5 mg (Bumex)

bumetanide tab 1 mg

bumetanide tab 2 mg

triamterene cap 50 mg (Dyrenium)

triamterene cap 100 mg (Dyrenium)

EYE CONDITIONS

acetazolamide cap er 12hr 500 mg
bimatoprost ophth soln 0.03%
brimonidine tartrate-timolol maleate
ophth soln 0.2-0.5% (Combigan)
brimonidine tartrate ophth soln 0.15%
(Alphagan p)
brimonidine tartrate ophth soln 0.2%
brinzolamide ophth susp 1% (Azopt)
cyclosporine (ophth) emulsion 0.05%
(Restasis multidose)
dorzolamide hcl ophth soln 2%
dorzolamide hcl-timolol maleate ophth soln
22.3-6.8 mg/ml (Cosopt)
dorzolamide hcl-timolol maleate ophth sol
22.3-6.8 mg/ml pf (Cosopt pf)
latanoprost ophth soln 0.005% (Xalatan)
pilocarpine hcl ophth soln 1%
pilocarpine hcl ophth soln 2%
pilocarpine hcl ophth soln 4%
tafluprost preservative free (pf) ophth soln
0.0015% (Zioptan)
timolol maleate ophth gel forming soln 0.25%
timolol maleate ophth gel forming soln 0.5%
timolol maleate ophth soln 0.25%
timolol maleate ophth soln 0.5%
timolol maleate preservative free ophth soln
0.5% (Timoptic Ocudose)
timolol maleate preservative free ophth soln
0.25% (Timoptic Ocudose)
timolol maleate ophth soln 0.5%
(once-daily) (Istalol)
travoprost ophth soln 0.004%
(benzalkonium free) (bak free)
(Travatan z)

FLUORIDE

sodium fluoride chew tab 0.25 mg f
(from 0.55 mg naf)
sodium fluoride chew tab 0.5 mg f
(from 1.1 mg naf)
sodium fluoride chew tab 1 mg f
(from 2.2 mg naf)
sodium fluoride cream 1.1%
(Prevident 5000 plus)
sodium fluoride gel 1.1% (0.5% f)
(Prevident fluoride)

sodium fluoride paste 1.1% (Prevident 5000
boost)
sodium fluoride rinse 0.2% (Prevident Rinse)
sodium fluoride soln 0.5 mg/ml f
(from 1.1 mg/ml naf)
stannous fluoride conc 0.63%

FOLIC ACID

folic acid tab 1 mg

GASTROINTESTINAL

alosetron hcl tab 0.5 mg (base equiv)
(Lotronex)
alosetron hcl tab 1 mg (base equiv)
(Lotronex)
cimetidine tab 300 mg
cimetidine tab 400 mg
cimetidine tab 800 mg
cromolyn sodium oral conc 100 mg/5 ml
(Gastrocrom)
dexlansoprazole cap delayed release 30 mg
(Dexilant)
dexlansoprazole cap delayed release 60 mg
(Dexilant)
esomeprazole magnesium cap delayed release
20 mg (base eq) (Nexium)
esomeprazole magnesium cap delayed release
40 mg (base eq) (Nexium)
esomeprazole magnesium for delayed release
susp packet 10 mg (Nexium)
esomeprazole magnesium for delayed release
susp packet 20 mg (Nexium)
esomeprazole magnesium for delayed release
susp packet 40 mg (Nexium)
famotidine tab 20 mg (Pepcid)
famotidine tab 40 mg (Pepcid)
hyoscyamine sulfate elixir 0.125 mg/5 ml
hyoscyamine sulfate sl tab 0.125 mg
(Levsin/sl)
hyoscyamine sulfate soln 0.125 mg/ml
hyoscyamine sulfate tab 0.125 mg (Levsin)
hyoscyamine sulfate tab disint 0.125 mg
(Anaspaz)
hyoscyamine sulfate tab er 12hr 0.375 mg
(Levbid)
lactulose (encephalopathy) solution 10
gm/15 ml
lactulose solution 10 gm/15 ml

lansoprazole cap delayed release 15 mg
lansoprazole cap delayed release 30 mg
(Prevacid)
lansoprazole tab delayed release orally
disintegrating 15 mg (Prevacid solutab)
lansoprazole tab delayed release orally
disintegrating 30 mg (Prevacid solutab)
lubiprostone cap 8 mcg (Amitiza)
lubiprostone cap 24 mcg (Amitiza)
mesalamine cap dr 400 mg (Delzicol)
mesalamine cap er 500 mg (Pentasa)
mesalamine cap er 24hr 0.375 gm (Apriso)
mesalamine tab delayed release 1.2 gm
(Lialda)
misoprostol tab 100 mcg (Cytotec)
misoprostol tab 200 mcg (Cytotec)
omeprazole cap delayed release 10 mg
omeprazole cap delayed release 20 mg
omeprazole cap delayed release 40 mg
omeprazole-sodium bicarbonate cap
20-1100 mg (Zegerid)
omeprazole-sodium bicarbonate cap
40-1100 mg (Zegerid)
omeprazole-sodium bicarbonate powd pack
for susp 20-1680 mg (Zegerid)
omeprazole-sodium bicarbonate powd pack
for susp 40-1680 mg (Zegerid)
pantoprazole sodium ec tab 20 mg
(base equiv) (Protonix)
pantoprazole sodium ec tab 40 mg
(base equiv) (Protonix)
pantoprazole sodium for delayed release
susp packet 40 mg (Protonix)
rabeprazole sodium ec tab 20 mg (Aciphex)
sucralfate susp 1 gm/10 ml (Carafate)
sucralfate tab 1 gm (Carafate)
sulfasalazine tab 500 mg (Azulfidine)
sulfasalazine tab delayed release 500 mg
(Azulfidine en-tabs)
ursodiol cap 300 mg
ursodiol tab 250 mg (Urso 250)
ursodiol tab 500 mg (Urso forte)

GOUT

allopurinol tab 100 mg
allopurinol tab 300 mg
colchicine w/ probenecid tab 0.5-500 mg
febuxostat tab 40 mg (Uloric)

febuxostat tab 80 mg (Uloric)
probenecid tab 500 mg

HIGH BLOOD PRESSURE

acebutolol hcl cap 200 mg
acebutolol hcl cap 400 mg
aliskiren fumarate tab 150 mg (base equivalent)
(Tekturna)
aliskiren fumarate tab 300 mg (base equivalent)
(Tekturna)
amiloride hcl tab 5 mg
amlodipine besylate tab 2.5 mg (base equivalent)
(Norvasc)
amlodipine besylate tab 5 mg (base equivalent)
(Norvasc)
amlodipine besylate tab 10 mg (base equivalent)
(Norvasc)
amlodipine besylate-atorvastatin calcium tab
2.5-10 mg
amlodipine besylate-atorvastatin calcium tab
2.5-20 mg
amlodipine besylate-atorvastatin calcium tab
2.5-40 mg
amlodipine besylate-atorvastatin calcium tab
5-10 mg (Caduet)
amlodipine besylate-atorvastatin calcium tab
5-20 mg (Caduet)
amlodipine besylate-atorvastatin calcium tab
5-40 mg (Caduet)
amlodipine besylate-atorvastatin calcium tab
5-80 mg (Caduet)
amlodipine besylate-atorvastatin calcium tab
10-10 mg (Caduet)
amlodipine besylate-atorvastatin calcium tab
10-20 mg (Caduet)
amlodipine besylate-atorvastatin calcium tab
10-40 mg (Caduet)
amlodipine besylate-atorvastatin calcium tab
10-80 mg (Caduet)
amlodipine besylate-benazepril hcl cap
2.5-10 mg
amlodipine besylate-benazepril hcl cap
5-10 mg (Lotrel)
amlodipine besylate-benazepril hcl cap
5-20 mg (Lotrel)
amlodipine besylate-benazepril hcl cap
5-40 mg

amlodipine besylate-benazepril hcl cap
10-20 mg (Lotrel)
amlodipine besylate-benazepril hcl cap
10-40 mg (Lotrel)
amlodipine besylate-olmesartan
medoxomil tab 5-20 mg (Azor)
amlodipine besylate-olmesartan
medoxomil tab 5-40 mg (Azor)
amlodipine besylate-olmesartan
medoxomil tab 10-20 mg (Azor)
amlodipine besylate-olmesartan
medoxomil tab 10-40 mg (Azor)
amlodipine besylate-valsartan tab 5-160 mg
(Exforge)
amlodipine besylate-valsartan tab 5-320 mg
(Exforge)
amlodipine besylate-valsartan tab 10-160 mg
(Exforge)
amlodipine besylate-valsartan tab 10-320 mg
(Exforge)
amlodipine-valsartan-hydrochlorothiazide
tab 5-160-12.5 mg (Exforge hct)
amlodipine-valsartan-hydrochlorothiazide
tab 5-160-25 mg (Exforge hct)
amlodipine-valsartan-hydrochlorothiazide
tab 10-160-12.5 mg (Exforge hct)
amlodipine-valsartan-hydrochlorothiazide
tab 10-160-25 mg (Exforge hct)
amlodipine-valsartan-hydrochlorothiazide
tab 10-320-25 mg (Exforge hct)
atenolol & chlorthalidone tab 50-25 mg
(Tenoretic 50)
atenolol & chlorthalidone tab 100-25 mg
(Tenoretic 100)
atenolol tab 25 mg (Tenormin)
atenolol tab 50 mg (Tenormin)
atenolol tab 100 mg (Tenormin)
benazepril hcl tab 5 mg
benazepril hcl tab 10 mg (Lotensin)
benazepril hcl tab 20 mg (Lotensin)
benazepril hcl tab 40 mg (Lotensin)
benazepril & hydrochlorothiazide tab
5-6.25 mg
benazepril & hydrochlorothiazide tab
10-12.5 mg (Lotensin hct)
benazepril & hydrochlorothiazide tab
20-12.5 mg (Lotensin hct)

benazepril & hydrochlorothiazide tab
20-25 mg (Lotensin hct)
betaxolol hcl tab 10 mg
betaxolol hcl tab 20 mg
bisoprolol fumarate tab 5 mg
bisoprolol fumarate tab 10 mg
bisoprolol & hydrochlorothiazide tab
2.5-6.25 mg
bisoprolol & hydrochlorothiazide tab
5-6.25 mg
bisoprolol & hydrochlorothiazide tab
10-6.25 mg
candesartan cilexetil tab 4 mg (Atacand)
candesartan cilexetil tab 8 mg (Atacand)
candesartan cilexetil tab 16 mg (Atacand)
candesartan cilexetil tab 32 mg (Atacand)
candesartan cilexetil-hydrochlorothiazide tab
16-12.5 mg (Atacand hct)
candesartan cilexetil-hydrochlorothiazide tab
32-12.5 mg (Atacand hct)
candesartan cilexetil-hydrochlorothiazide tab
32-25 mg (Atacand hct)
captopril tab 12.5 mg
captopril tab 25 mg
captopril tab 50 mg
captopril tab 100 mg
carvedilol phosphate cap er 24hr 10 mg
(Coreg cr)
carvedilol phosphate cap er 24hr 20 mg
(Coreg cr)
carvedilol phosphate cap er 24hr 40 mg
(Coreg cr)
carvedilol phosphate cap er 24hr 80 mg
(Coreg cr)
carvedilol tab 3.125 mg (Coreg)
carvedilol tab 6.25 mg (Coreg)
carvedilol tab 12.5 mg (Coreg)
carvedilol tab 25 mg (Coreg)
chlorthalidone tab 25 mg
chlorthalidone tab 50 mg
clonidine hcl tab 0.1 mg
clonidine hcl tab 0.2 mg
clonidine hcl tab 0.3 mg
clonidine td patch weekly 0.1 mg/24hr
(Catapres-tts-1)
clonidine td patch weekly 0.2 mg/24hr
(Catapres-tts-2)

clonidine td patch weekly 0.3 mg/24hr
(Catapres-tts-3)
diltiazem hcl cap er 12hr 60 mg
diltiazem hcl cap er 12hr 90 mg
diltiazem hcl cap er 12hr 120 mg
diltiazem hcl cap er 24hr 120 mg
diltiazem hcl cap er 24hr 180 mg
diltiazem hcl cap er 24hr 240 mg
diltiazem hcl coated beads cap er 24hr
120 mg (Cardizem cd)
diltiazem hcl coated beads cap er 24hr
180 mg (Cardizem cd)
diltiazem hcl coated beads cap er 24hr
240 mg (Cardizem cd)
diltiazem hcl coated beads cap er 24hr
300 mg (Cardizem cd)
diltiazem hcl coated beads cap er 24hr
360 mg (Cardizem cd)
diltiazem hcl tab er 24hr 120 mg
(Cardizem la)
diltiazem hcl tab er 24hr 180 mg
(Cardizem la)
diltiazem hcl tab er 24hr 240 mg
(Cardizem la)
diltiazem hcl tab er 24hr 300 mg
(Cardizem la)
diltiazem hcl tab er 24hr 360 mg
(Cardizem la)
diltiazem hcl tab er 24hr 420 mg
(Cardizem la)
diltiazem hcl extended-release beads cap
er 24hr 120 mg (Tiazac)
diltiazem hcl extended-release beads cap
er 24hr 180 mg (Tiazac)
diltiazem hcl extended-release beads cap
er 24hr 240 mg (Tiazac)
diltiazem hcl extended-release beads cap
er 24hr 300 mg (Tiazac)
diltiazem hcl extended-release beads cap
er 24hr 360 mg (Tiazac)
diltiazem hcl extended-release beads cap
er 24hr 420 mg (Tiazac)
doxazosin mesylate tab 1 mg (Cardura)
doxazosin mesylate tab 2 mg (Cardura)
doxazosin mesylate tab 4 mg (Cardura)
doxazosin mesylate tab 8 mg (Cardura)
enalapril maleate oral soln 1 mg/ml
(Epaned)

enalapril maleate tab 2.5 mg (Vasotec)
enalapril maleate tab 5 mg (Vasotec)
enalapril maleate tab 10 mg (Vasotec)
enalapril maleate tab 20 mg (Vasotec)
enalapril maleate & hydrochlorothiazide tab
5-12.5 mg
enalapril maleate & hydrochlorothiazide tab
10-25 mg (Vaseretic)
eplerenone tab 25 mg (Inspra)
eplerenone tab 50 mg (Inspra)
ethacrynic acid tab 25 mg (Edecrin)
felodipine tab er 24hr 2.5 mg
felodipine tab er 24hr 5 mg
felodipine tab er 24hr 10 mg
fosinopril sodium tab 10 mg
fosinopril sodium tab 20 mg
fosinopril sodium tab 40 mg
fosinopril sodium & hydrochlorothiazide tab
10-12.5 mg
fosinopril sodium & hydrochlorothiazide tab
20-12.5 mg
furosemide oral soln 10 mg/ml
furosemide tab 20 mg (Lasix)
furosemide tab 40 mg (Lasix)
furosemide tab 80 mg (Lasix)
guanfacine hcl tab 1 mg
guanfacine hcl tab 2 mg
hydralazine hcl tab 10 mg
hydralazine hcl tab 25 mg
hydralazine hcl tab 50 mg
hydralazine hcl tab 100 mg
hydrochlorothiazide cap 12.5 mg
hydrochlorothiazide tab 12.5 mg
hydrochlorothiazide tab 25 mg
hydrochlorothiazide tab 50 mg
indapamide tab 1.25 mg
indapamide tab 2.5 mg
irbesartan tab 75 mg (Avapro)
irbesartan tab 150 mg (Avapro)
irbesartan tab 300 mg (Avapro)
irbesartan-hydrochlorothiazide tab
150-12.5 mg (Avalide)
irbesartan-hydrochlorothiazide tab
300-12.5 mg (Avalide)
isosorbide dinitrate-hydralazine hcl tab
20-37.5 mg (Bidil)
isradipine cap 2.5 mg
isradipine cap 5 mg

labetalol hcl tab 100 mg
labetalol hcl tab 200 mg
labetalol hcl tab 300 mg
lisinopril tab 2.5 mg (Zestril)
lisinopril tab 5 mg (Zestril)
lisinopril tab 10 mg (Zestril)
lisinopril tab 20 mg (Zestril)
lisinopril tab 30 mg (Zestril)
lisinopril tab 40 mg (Zestril)
lisinopril & hydrochlorothiazide tab
 10-12.5 mg (Zestoretic)
lisinopril & hydrochlorothiazide tab
 20-12.5 mg (Zestoretic)
lisinopril & hydrochlorothiazide tab
 20-25 mg (Zestoretic)
losartan potassium tab 25 mg (Cozaar)
losartan potassium tab 50 mg (Cozaar)
losartan potassium tab 100 mg (Cozaar)
losartan potassium & hydrochlorothiazide
 tab 50-12.5 mg (Hyzaar)
losartan potassium & hydrochlorothiazide
 tab 100-12.5 mg (Hyzaar)
losartan potassium & hydrochlorothiazide
 tab 100-25 mg (Hyzaar)
methazolamide tab 25 mg
methazolamide tab 50 mg
metolazone tab 2.5 mg
metolazone tab 5 mg
metolazone tab 10 mg
metoprolol tartrate tab 25 mg
metoprolol tartrate tab 37.5 mg
metoprolol tartrate tab 50 mg (Lopressor)
metoprolol tartrate tab 75 mg
metoprolol tartrate tab 100 mg (Lopressor)
metoprolol succinate tab er 24hr 25 mg
 (tartrate equiv) (Toprol xl)
metoprolol succinate tab er 24hr 50 mg
 (tartrate equiv) (Toprol xl)
metoprolol succinate tab er 24hr 100 mg
 (tartrate equiv) (Toprol xl)
metoprolol succinate tab er 24hr 200 mg
 (tartrate equiv) (Toprol xl)
metoprolol & hydrochlorothiazide tab
 50-25 mg
metoprolol & hydrochlorothiazide tab
 100-25 mg
metoprolol & hydrochlorothiazide tab
 100-50 mg

minoxidil tab 2.5 mg
minoxidil tab 10 mg
moexipril hcl tab 7.5 mg
moexipril hcl tab 15 mg
nadolol tab 20 mg (Corgard)
nadolol tab 40 mg (Corgard)
nadolol tab 80 mg
nebivolol hcl tab 2.5 mg (base equivalent)
 (Bystolic)
nebivolol hcl tab 5 mg (base equivalent)
 (Bystolic)
nebivolol hcl tab 10 mg (base equivalent)
 (Bystolic)
nebivolol hcl tab 20 mg (base equivalent)
 (Bystolic)
nicardipine hcl cap 20 mg
nicardipine hcl cap 30 mg
nifedipine tab er 24hr 30 mg
nifedipine tab er 24hr 60 mg
nifedipine tab er 24hr 90 mg
nifedipine tab er 24hr osmotic release 30 mg
 (Procardia xl)
nifedipine tab er 24hr osmotic release 60 mg
 (Procardia xl)
nifedipine tab er 24hr osmotic release 90 mg
 (Procardia xl)
nisoldipine tab er 24hr 8.5 mg (Sular)
nisoldipine tab er 24hr 17 mg (Sular)
nisoldipine tab er 24hr 34 mg (Sular)
olmesartan medoxomil tab 5 mg (Benicar)
olmesartan medoxomil tab 20 mg (Benicar)
olmesartan medoxomil tab 40 mg (Benicar)
olmesartan medoxomil-hydrochlorothiazide
 tab 20-12.5 mg (Benicar hct)
olmesartan medoxomil-hydrochlorothiazide
 tab 40-12.5 mg (Benicar hct)
olmesartan medoxomil-hydrochlorothiazide
 tab 40-25 mg (Benicar hct)
olmesartan-amlodipine-hydrochlorothiazide
 tab 20-5-12.5 mg (Tribenzor)
olmesartan-amlodipine-hydrochlorothiazide
 tab 40-5-12.5 mg (Tribenzor)
olmesartan-amlodipine-hydrochlorothiazide
 tab 40-5-25 mg (Tribenzor)
olmesartan-amlodipine-hydrochlorothiazide
 tab 40-10-12.5 mg (Tribenzor)
olmesartan-amlodipine-hydrochlorothiazide
 tab 40-10-25 mg (Tribenzor)

perindopril erbumine tab 2 mg
perindopril erbumine tab 4 mg
pindolol tab 5 mg
pindolol tab 10 mg
prazosin hcl cap 1 mg (Minipress)
prazosin hcl cap 2 mg (Minipress)
prazosin hcl cap 5 mg (Minipress)
propranolol hcl oral soln 20 mg/5 ml
propranolol hcl tab 10 mg
propranolol hcl tab 20 mg
propranolol hcl tab 40 mg
propranolol hcl tab 60 mg
propranolol hcl tab 80 mg
propranolol hcl cap er 24hr 60 mg
(Inderal la)
propranolol hcl cap er 24hr 80 mg
(Inderal la)
propranolol hcl cap er 24hr 120 mg
(Inderal la)
propranolol hcl cap er 24hr 160 mg
(Inderal la)
quinapril hcl tab 5 mg (Accupril)
quinapril hcl tab 10 mg (Accupril)
quinapril hcl tab 20 mg (Accupril)
quinapril hcl tab 40 mg (Accupril)
quinapril-hydrochlorothiazide tab
10-12.5 mg (Accuretic)
ramipril cap 1.25 mg (Altace)
ramipril cap 2.5 mg (Altace)
ramipril cap 5 mg (Altace)
ramipril cap 10 mg (Altace)
spironolactone tab 25 mg (Aldactone)
spironolactone tab 50 mg (Aldactone)
spironolactone tab 100 mg (Aldactone)
spironolactone & hydrochlorothiazide tab
25-25 mg
telmisartan tab 20 mg (Micardis)
telmisartan tab 40 mg (Micardis)
telmisartan tab 80 mg (Micardis)
telmisartan-hydrochlorothiazide tab
40-12.5 mg (Micardis hct)
telmisartan-hydrochlorothiazide tab
80-12.5 mg (Micardis hct)
telmisartan-hydrochlorothiazide tab
80-25 mg (Micardis hct)
terazosin hcl cap 1 mg (base equivalent)
terazosin hcl cap 2 mg (base equivalent)
terazosin hcl cap 5 mg (base equivalent)
terazosin hcl cap 10 mg (base equivalent)
timolol maleate tab 5 mg
timolol maleate tab 10 mg
timolol maleate tab 20 mg
torsemide tab 5 mg
torsemide tab 10 mg
torsemide tab 20 mg
torsemide tab 100 mg
trandolapril tab 1 mg
trandolapril tab 2 mg
trandolapril tab 4 mg
triamterene & hydrochlorothiazide cap
37.5-25 mg
triamterene & hydrochlorothiazide tab
37.5-25 mg (Maxzide-25)
triamterene & hydrochlorothiazide tab
75-50 mg (Maxzide)
valsartan tab 40 mg (Diovan)
valsartan tab 80 mg (Diovan)
valsartan tab 160 mg (Diovan)
valsartan tab 320 mg (Diovan)
valsartan-hydrochlorothiazide tab
80-12.5 mg (Diovan hct)
valsartan-hydrochlorothiazide tab
160-12.5 mg (Diovan hct)
valsartan-hydrochlorothiazide tab
160-25 mg (Diovan hct)
valsartan-hydrochlorothiazide tab
320-12.5 mg (Diovan hct)
valsartan-hydrochlorothiazide tab
320-25 mg (Diovan hct)
verapamil hcl cap er 24hr 120 mg (Verelan)
verapamil hcl cap er 24hr 180 mg (Verelan)
verapamil hcl cap er 24hr 240 mg (Verelan)
verapamil hcl tab 40 mg
verapamil hcl tab 80 mg
verapamil hcl tab 120 mg
verapamil hcl tab er 120 mg
verapamil hcl tab er 180 mg
verapamil hcl tab er 240 mg

HIGH CHOLESTEROL

atorvastatin calcium tab 10 mg
(base equivalent) (Lipitor)
atorvastatin calcium tab 20 mg
(base equivalent) (Lipitor)
atorvastatin calcium tab 40 mg
(base equivalent) (Lipitor)
atorvastatin calcium tab 80 mg
(base equivalent) (Lipitor)
cholestyramine powder 4 gm/dose
(Questran)
cholestyramine powder packets 4 gm
(Questran)
cholestyramine light powder 4 gm/dose
(Questran light)
cholestyramine light powder packets 4 gm
choline fenofibrate cap dr 45 mg
(fenofibric acid equiv) (Trilipix)
choline fenofibrate cap dr 135 mg
(fenofibric acid equiv) (Trilipix)
colesevelam hcl packet for susp 3.75 gm
(Welchol)
colesevelam hcl tab 625 mg (Welchol)
packets 5 gm
colestipol hcl granules 5 gm (Colestid
flavored)
colestipol hcl granule packets 5 gm
(Colestid flavored)
colestipol hcl tab 1 gm (Colestid)
ezetimibe tab 10 mg (Zetia)
ezetimibe-simvastatin tab 10-10 mg
(Vytorin)
ezetimibe-simvastatin tab 10-20 mg
(Vytorin)
ezetimibe-simvastatin tab 10-40 mg
(Vytorin)
ezetimibe-simvastatin tab 10-80 mg
(Vytorin)
fenofibrate micronized cap 43 mg
fenofibrate micronized cap 67 mg
fenofibrate micronized cap 130 mg
fenofibrate micronized cap 134 mg
fenofibrate micronized cap 200 mg
fenofibrate tab 40 mg (Fenoglide)
fenofibrate tab 48 mg (Tricor)
fenofibrate tab 54 mg
fenofibrate tab 120 mg (Fenoglide)
fenofibrate tab 145 mg (Tricor)

fenofibrate tab 160 mg
fluvastatin sodium cap 20 mg (base equivalent)
fluvastatin sodium cap 40 mg (base equivalent)
fluvastatin sodium tab er 24 hr 80 mg
(base equivalent) (Lescol xl)
gemfibrozil tab 600 mg (Lopid)
icosapent ethyl cap 0.5 gm (Vascepa)
icosapent ethyl cap 1 gm (Vascepa)
lovastatin tab 10 mg
lovastatin tab 20 mg
lovastatin tab 40 mg
niacin tab er 500 mg (antihyperlipidemic)
niacin tab er 750 mg (antihyperlipidemic)
niacin tab er 1000 mg (antihyperlipidemic)
omega-3-acid ethyl esters cap 1 gm
(Lovaza)
pravastatin sodium tab 10 mg
pravastatin sodium tab 20 mg
pravastatin sodium tab 40 mg
pravastatin sodium tab 80 mg
rosuvastatin calcium tab 5 mg (Crestor)
rosuvastatin calcium tab 10 mg (Crestor)
rosuvastatin calcium tab 20 mg (Crestor)
rosuvastatin calcium tab 40 mg (Crestor)
simvastatin tab 5 mg
simvastatin tab 10 mg (Zocor)
simvastatin tab 20 mg (Zocor)
simvastatin tab 40 mg (Zocor)
simvastatin tab 80 mg

HORMONES – NON-CONTRACEPTIVE

estradiol & norethindrone acetate tab
0.5-0.1 mg
estradiol & norethindrone acetate tab
1-0.5 mg (Activella)
estradiol tab 0.5 mg (Estrace)
estradiol tab 1 mg (Estrace)
estradiol tab 2 mg (Estrace)
estradiol td gel 0.25 mg/0.25 gm (0.1%)
(Divigel)
estradiol td gel 0.5 mg/0.5 gm (0.1%)
(Divigel)
estradiol td gel 0.75 mg/0.75 gm (0.1%)
(Divigel)
estradiol td gel 1 mg/gm (0.1%) (Divigel)
estradiol td gel 1.25 mg/1.25 gm (0.1%)
(Divigel)

estradiol td patch weekly 0.025 mg/24hr
(Climara)
estradiol td patch weekly 0.0375 mg/24hr
(37.5 mcg/24hr) (Climara)
estradiol td patch weekly 0.05 mg/24hr
(Climara)
estradiol td patch weekly 0.06 mg/24hr
(Climara)
estradiol td patch weekly 0.075 mg/24hr
(Climara)
estradiol td patch weekly 0.1 mg/24hr
(Climara)
estradiol td patch twice weekly 0.025
mg/24hr (Vivelle-dot)
estradiol td patch twice weekly 0.0375
mg/24hr (Vivelle-dot)
estradiol td patch twice weekly 0.05
mg/24hr (Vivelle-dot)
estradiol td patch twice weekly 0.075
mg/24hr (Vivelle-dot)
estradiol td patch twice weekly 0.1 mg/24hr
(Vivelle-dot)
estradiol vaginal cream 0.1 mg/gm
(Estrace)
estradiol vaginal tab 10 mcg (Vagifem)
medroxyprogesterone acetate tab 2.5 mg
(Provera)
medroxyprogesterone acetate tab 5 mg
(Provera)
medroxyprogesterone acetate tab 10 mg
(Provera)
megestrol acetate susp 625 mg/5 ml
norethindrone acetate tab 5 mg
norethindrone acetate-ethinyl estradiol tab
0.5 mg-2.5 mcg
norethindrone acetate-ethinyl estradiol tab
1 mg-5 mcg
progesterone cap 100 mg (Prometrium)
progesterone cap 200 mg (Prometrium)

MENOPAUSE – NON-HORMONAL

paroxetine mesylate cap 7.5 mg
(base equiv)

OSTEOPOROSIS

alendronate sodium oral soln 70 mg/75 ml
alendronate sodium tab 10 mg
alendronate sodium tab 35 mg

alendronate sodium tab 70 mg (Fosamax)
calcitonin (salmon) nasal soln 200 unit/act
ibandronate sodium tab 150 mg
(base equivalent)
raloxifene hcl tab 60 mg (Evista)
risedronate sodium tab 5 mg
risedronate sodium tab 35 mg (Actonel)
risedronate sodium tab 150 mg (Actonel)
risedronate sodium tab delayed release
35 mg (Atelvia)

PARKINSON'S DISEASE

amantadine hcl cap 100 mg
amantadine hcl soln 50 mg/5 ml
amantadine hcl tab 100 mg
benztropine mesylate tab 0.5 mg
benztropine mesylate tab 1 mg
benztropine mesylate tab 2 mg
bromocriptine mesylate cap 5 mg
(base equivalent) (Parlodel)
bromocriptine mesylate tab 2.5 mg
(base equivalent) (Parlodel)
carbidopa tab 25 mg (Lodosyn)
carbidopa-levodopa-entacapone tabs
12.5-50-200 mg (Stalevo 50)
carbidopa-levodopa-entacapone tabs
18.75-75-200 mg (Stalevo 75)
carbidopa-levodopa-entacapone tabs
25-100-200 mg (Stalevo 100)
carbidopa-levodopa-entacapone tabs
31.25-125-200 mg (Stalevo 125)
carbidopa-levodopa-entacapone tabs
37.5-150-200 mg (Stalevo 150)
carbidopa-levodopa-entacapone tabs
50-200-200 mg (Stalevo 200)
carbidopa & levodopa tab 10-100 mg
(Sinemet)
carbidopa & levodopa tab 25-100 mg
(Sinemet)
carbidopa & levodopa tab 25-250 mg
carbidopa & levodopa tab er 25-100 mg
carbidopa & levodopa tab er 50-200 mg
entacapone tab 200 mg (Comtan)
pramipexole dihydrochloride tab 0.125 mg
pramipexole dihydrochloride tab 0.25 mg
pramipexole dihydrochloride tab 0.5 mg
pramipexole dihydrochloride tab 0.75 mg
pramipexole dihydrochloride tab 1 mg

pramipexole dihydrochloride tab 1.5 mg
pramipexole dihydrochloride tab er 24hr
 0.375 mg (Mirapex er)
pramipexole dihydrochloride tab er 24hr
 0.75 mg (Mirapex er)
pramipexole dihydrochloride tab er 24hr
 1.5 mg (Mirapex er)
pramipexole dihydrochloride tab er 24hr
 2.25 mg (Mirapex er)
pramipexole dihydrochloride tab er 24hr
 3 mg (Mirapex er)
pramipexole dihydrochloride tab er 24hr
 3.75 mg (Mirapex er)
pramipexole dihydrochloride tab er 24hr
 4.5 mg (Mirapex er)
rasagiline mesylate tab 0.5 mg (base equiv)
 (Azilect)
rasagiline mesylate tab 1 mg (base equiv)
 (Azilect)
ropinirole hydrochloride tab 0.25 mg
ropinirole hydrochloride tab 0.5 mg
ropinirole hydrochloride tab 1 mg
ropinirole hydrochloride tab 2 mg
ropinirole hydrochloride tab 3 mg
ropinirole hydrochloride tab 4 mg
ropinirole hydrochloride tab 5 mg
ropinirole hydrochloride tab er 24hr 2 mg
 (base equivalent)
ropinirole hydrochloride tab er 24hr 4 mg
 (base equivalent)
ropinirole hydrochloride tab er 24hr 6 mg
 (base equivalent)
ropinirole hydrochloride tab er 24hr 8 mg
 (base equivalent)
ropinirole hydrochloride tab er 24hr 12 mg
 (base equivalent)
selegiline hcl cap 5 mg
tolcapone tab 100 mg (Tasmar)
trihexyphenidyl hcl tab 2 mg
trihexyphenidyl hcl tab 5 mg

POTASSIUM CHLORIDE

potassium chloride cap er 8 meq
potassium chloride cap er 10 meq
potassium chloride tab er 8 meq (600 mg)
potassium chloride tab er 10 meq (K-tab)
potassium chloride tab er 20 meq (1500 mg)
 (K-tab)

potassium chloride microencapsulated
 crys er tab 10 meq
potassium chloride microencapsulated
 crys er tab 15 meq
potassium chloride microencapsulated
 crys er tab 20 meq
potassium chloride oral soln 10%
 (20 meq/15 ml)
potassium chloride oral soln 20%
 (40 meq/15 ml)
potassium chloride powder packet 20 meq

RENAL FAILURE

calcitriol cap 0.25 mcg (Rocaltrol)
calcitriol cap 0.5 mcg (Rocaltrol)
calcitriol oral soln 1 mcg/ml (Rocaltrol)
calcium acetate (phosphate binder) cap 667
 mg (169 mg ca)
calcium acetate (phosphate binder) tab 667
 mg
doxercalciferol cap 0.5 mcg
doxercalciferol cap 1 mcg
doxercalciferol cap 2.5 mcg
lanthanum carbonate chew tab 500 mg
 (elemental) (Fosrenol)
lanthanum carbonate chew tab 750 mg
 (elemental) (Fosrenol)
lanthanum carbonate chew tab 1000 mg
 (elemental) (Fosrenol)
paricalcitol cap 1 mcg (Zemplar)
paricalcitol cap 2 mcg (Zemplar)
paricalcitol cap 4 mcg
sevelamer carbonate packet 0.8 gm
 (Renvela)
sevelamer carbonate packet 2.4 gm
 (Renvela)
sevelamer carbonate tab 800 mg (Renvela)
sevelamer hcl tab 800 mg

RESPIRATORY

arformoterol tartrate soln nebu 15 mcg/2 ml
 (base equiv) (Brovana)
budesonide inhalation susp 0.25 mg/2 ml
 (Pulmicort)
budesonide inhalation susp 0.5 mg/2 ml
 (Pulmicort)
budesonide inhalation susp 1 mg/2 ml
 (Pulmicort)

budesonide-formoterol fumarate dihyd aerosol 160-4.5 mcg/act (Symbicort)
budesonide-formoterol fumarate dihyd aerosol 80-4.5 mcg/act (Symbicort)
cromolyn sodium soln nebu 20 mg/2 ml
fluticasone-salmeterol aer powder ba 100-50 mcg/dose (Advair diskus)
fluticasone-salmeterol aer powder ba 250-50 mcg/dose (Advair diskus)
fluticasone-salmeterol aer powder ba 500-50 mcg/dose (Advair diskus)
formoterol fumarate soln nebu 20 mcg/2 ml (Perforomist)
ipratropium bromide inhal soln 0.02%
montelukast sodium chew tab 4 mg (base equiv) (Singulair)
montelukast sodium chew tab 5 mg (base equiv) (Singulair)
montelukast sodium oral granules packet 4 mg (base equiv) (Singulair)
montelukast sodium tab 10 mg (base equiv) (Singulair)
roflumilast tab 500 mcg (Daliresp)
THEO-24 – theophylline cap er 24hr 400 mg
theophylline elixir 80 mg/15 ml
theophylline soln 80 mg/15 ml
theophylline tab er 12hr 300 mg
theophylline tab er 12hr 450 mg
theophylline tab er 24hr 400 mg
theophylline tab er 24hr 600 mg
zafirlukast tab 10 mg (Accolate)
zafirlukast tab 20 mg (Accolate)

SKIN

dapsone tab 25 mg
dapsone tab 100 mg

URINARY/BPH – BENIGN PROSTATIC HYPERPLASIA

alfuzosin hcl tab er 24hr 10 mg (Uroxatral)
darifenacin hydrobromide tab er 24hr 7.5 mg (base equiv)
darifenacin hydrobromide tab er 24hr 15 mg (base equiv)
dutasteride cap 0.5 mg (Avodart)
dutasteride-tamsulosin hcl cap 0.5-0.4 mg (Jalyn)

fesoterodine fumarate tab er 24 hr 4 mg (Toviaz)
fesoterodine fumarate tab er 24 hr 8 mg (Toviaz)
finasteride tab 5 mg (Proscar)
oxybutynin chloride soln 5 mg/5 ml
oxybutynin chloride tab 5 mg
oxybutynin chloride tab er 24hr 5 mg
oxybutynin chloride tab er 24hr 10 mg
oxybutynin chloride tab er 24hr 15 mg
silodosin cap 4 mg (Rapaflo)
silodosin cap 8 mg (Rapaflo)
solifenacin succinate tab 5 mg (Vesicare)
solifenacin succinate tab 10 mg (Vesicare)
tamsulosin hcl cap 0.4 mg (Flomax)
tolterodine tartrate tab 1 mg (Detrol)
tolterodine tartrate tab 2 mg (Detrol)
tolterodine tartrate cap er 24hr 2 mg (Detrol la)
tolterodine tartrate cap er 24hr 4 mg (Detrol la)
trospium chloride tab 20 mg
trospium chloride cap er 24hr 60 mg

VITAMIN D

ergocalciferol cap 1.25 mg (50000 unit) (Drisdol)

**Blue AdvantageSM and MinnesotaCare
Toll Free 1-800-711-9862, TTY 711**

Attention. If you need free help interpreting this document, call the above number.

Քնիք: Կազմությունը կազմված է պատմական գործառությունների համար և պահպանության համար համապատասխան պահպանային գործառությունների համար:

ملاحظة: إذا أردت مساعدة مجانية لترجمة هذه الوثيقة، اتصل على الرقم أعلاه.

သတိ။ ကျွန်ုပ်တော်မူမှုအခမဲ့သာသာပြန်ပေးခြင်း အကူအညီလိုအပ်ပါက၊
အထက်ပါဖြန်းနံပါတ်တို့၏စိုးပိုးပါ။

កំណត់លំពាល់ ។ បើអ្នកត្រូវការជំនួយក្នុងការបកប្រើដឹងកសារនេះដោយតតិតថ្មី
ស្ថិមហ៊ូនសព្វតាមលេខាងលើ ។

請注意，如果您需要免費協助傳譯這份文件，請撥打上面的電話號碼。

Attention. Si vous avez besoin d'une aide gratuite pour interpréter le présent document, veuillez appeler au numéro ci-dessus.

Thov ua twb zoo nyem. Yog hais tias koj xav tau kev pab txhais lus rau tsab ntaub ntawv no pub dawb, ces hu rau tus najnpawb xov tooj saum toj no.

알려드립니다. 이 문서에 대한 이해를 돋기 위해 무료로 제공되는 도움을 받으시려면 위의 전화번호로 연락하십시오.

ໂປຣດຊູບ. ຖ້າຫາກ ທ່ານຕ້ອງການການຊ່ວຍເຫຼືອໃນການແປເອກະສານນີ້ຟຣີ, ຈຶ່ງ
ໂທນໄປທີ່ມາຍເລກຂ້າງເທິງນີ້.

Hubachiisa. Dokumentiin kun tola akka siif hiikamu gargaarsa hoo feete, lakkoobsa gubbatti kenname bilbili.

Внимание: если вам нужна бесплатная помощь в устном переводе данного документа, позвоните по указанному выше телефону.

Digniin. Haddii aad u baahantahay caawimaad lacag-la'aan ah ee tarjumaadda (afcelinta) qoraalkan, lambarka kore wac.

Atención. Si desea recibir asistencia gratuita para interpretar este documento, llame al número indicado arriba.

Chú ý. Nếu quý vị cần được giúp đỡ dịch tài liệu này miễn phí, xin gọi số bên trên.

Civil Rights Notice

Discrimination is against the law. Blue Plus does not discriminate on the basis of any of the following:

- Race
- Color
- National origin
- Creed
- Religion
- Sexual orientation
- Public assistance status
- Age
- Disability (including physical or mental impairment)
- Sex (including sex Stereotypes and gender identity)
- Marital status
- Political beliefs
- Medical condition
- Health status
- Receipt of health care services
- Claims experience
- Medical history
- Genetic information

You have the right to file a discrimination complaint if you believe you were treated in a discriminatory way by Blue Plus. You can file a complaint and ask for help filing a complaint in person or by mail, phone, fax, or email at:

Blue Plus

1800 Yankee Doodle Road, Eagan, MN 55122

Toll Free: **1-800-711-9862** TTY: **711**

Fax: **651-662-9478** Email: Civil.Rights.Coord@bluecrossmn.com

Auxiliary Aids and Services: **Blue Plus** provides auxiliary aids and services, like qualified interpreters or information in accessible formats, free of charge and in a timely manner to ensure an equal opportunity to participate in our health care programs. **Contact** Blue Plus at Civil.Rights.Coord@bluecrossmn.com, or call Blue AdvantageSM and MinnesotaCare Member Services at **1-800-711-9862** (this call is free), or your preferred relay services.

Language Assistance Services: **Blue Plus** provides translated documents and spoken language interpreting, free of charge and in a timely manner, when language assistance services are necessary to ensure limited English speakers have meaningful access to our information and services. **Contact** Blue Plus at Civil.Rights.Coord@bluecrossmn.com, or call Blue AdvantageSM and MinnesotaCare Member Services at **1-800-711-9862** (this call is free), or your preferred relay services.

Civil Rights Complaints

You have the right to file a discrimination complaint if you believe you were treated in a discriminatory way by Blue Plus. You may also contact any of the following agencies directly to file a discrimination complaint

U.S. Department of Health and Human Services Office for Civil Rights (OCR)

You have the right to file a complaint with the OCR, a federal agency, if you believe you have been discriminated against because of any of the following:

- Race
- Color
- National origin
- Age
- Disability
- Sex
- Religion (in some cases)

Contact the **OCR** directly to file a complaint:

Office for Civil Rights, U.S. Department of Health and Human Services

Midwest Region

233 N. Michigan Avenue, Suite 240 Chicago, IL 60601

Customer Response Center: 800-368-1019, TTY: 800-537-7697

Email: ocrmail@hhs.gov

Minnesota Department of Human Rights (MDHR)

In Minnesota, you have the right to file a complaint with the MDHR if you have been discriminated against because of any of the following:

- Race
- Color
- National origin
- Religion
- Creed
- Sex
- Sexual orientation
- Marital status
- Public assistance status
- Disability

Contact the **MDHR** directly to file a complaint:

Minnesota Department of Human Rights

540 Fairview Avenue North, Suite 201, St. Paul, MN 55104

651-539-1100 (voice), 800-657-3704 (toll-free), 711 or 800-627-3529 (MN Relay), 651-296-9042 (fax)

[\(email\)](mailto:Info.MDHR@state.mn.us)

Minnesota Department of Human Services (DHS)

You have the right to file a complaint with DHS if you believe you have been discriminated against in our health care programs because of any of the following:

- Race
- Color
- National origin
- Religion (in some cases)
- Age
- Disability (including physical or mental impairment)
- Sex (including sex stereotypes and gender identity)

Complaints must be in writing and filed within 180 days of the date you discovered the alleged discrimination. The complaint must contain your name and address and describe the discrimination you are complaining about. We will review it and notify you in writing about whether we have authority to investigate. If we do, we will investigate the complaint.

DHS will notify you in writing of the investigation's outcome. You have the right to appeal if you disagree with the decision. To appeal, you must send a written request to have DHS review the investigation outcome. Be brief and state why you disagree with the decision. Include additional information you think is important.

If you file a complaint in this way, the people who work for the agency named in the complaint cannot retaliate against you. This means they cannot punish you in any way for filing a complaint. Filing a complaint in this way does not stop you from seeking out other legal or administrative actions.

Contact **DHS** directly to file a discrimination complaint:

Civil Rights Coordinator

Minnesota Department of Human Services

Equal Opportunity and Access Division

P.O. Box 64997

St. Paul, MN 55164-0997

651-431-3040 (voice) or use your preferred relay service

American Indians can continue or begin to use tribal and Indian Health Services (IHS) clinics. We will not require prior approval or impose any conditions for you to get services at these clinics. For elders age 65 years and older this includes Elderly Waiver (EW) services accessed through the tribe. If a doctor or other provider in a tribal or IHS clinic refers you to a provider in our network, we will not require you to see your primary care provider prior to the referral.